
 1265 East Fort Union Boulevard, Suite 200, Salt Lake City, Utah 84047 
P. 801.233.2500  F. 801.233.2501 

pw://Carollo/Documents/Client/UT/JVWCD/9635A00/Deliverables/JVWTP Capacity TM.docx carollo.com 

 

 

JORDAN VALLEY WATER CONSERVANCY DISTRICT 
 

JORDAN VALLEY WATER TREATMENT PLANT 
CAPACITY AND SITE OPTIMIZATION STUDY 

 
 
 

FINAL 
July 2015 

  



 

July 2015 - FINAL i 
pw://Carollo/Documents/Client/UT/JVWCD/9635A00/Deliverables/JVWTP Capacity TM.docx 

Jordan Valley Water Conservancy District 
 

Jordan Valley Water Treatment Plant Capacity and Site Optimization Study 
 

 
 

TABLE OF CONTENTS 
 

Page No. 

1.0 EXECUTIVE SUMMARY ......................................................................................... 3 
[...]
Sed Basin Contact Time min 93 88 

Nominal Plate Surface 

Area, each 
ft2 21,600 NA 

Nominal Surface Loading 

Rate 
gpm/ft2 0.97 1.03 

New Expansion Basins No. 2 

Water Depth ft 12 

Basin Dimensions ft x ft 60 x 360 

Volume, each gal 1,940,000 

Sed Basin Contact Time min 88 

Nominal Surface Loading 

Rate 
gpm/ft2 1.03 

4.2.3 Alternative 3: Construct Two Additional Floc/Sed Basins with Plates 

This alternative is similar to the previous alternative, except that the new basins are 

equipped with plate settlers and are consequently substantially shorter. Covering the new, 

shorter basins is much easier than covering the large existing basins because the existing 

basin walls were not originally designed for a superstructure. Smaller basins with plates 

leave additional space available for other facilities and these new basins could be designed 

for even higher flow rates to reduce surface loading on the existing basins and improve 

JVWTP's overall settled water quality. 

Table 3 provides design criteria for current and expanded facilities under Alternative 3. 



July 2015 - FINAL 21 
pw://Carollo/Documents/Client/UT/JVWCD/9635A00/Deliverables/JVWTP Capacity TM.docx 

Table 3 Add Two New Shorter, Covered Floc/Sed Basins with Plates 
Jordan Valley WTP Capacity and Site Optimization Study 
Jordan Valley Water Conservancy District 

Description Units Current 

Add 2 New 
Shorter, 
Covered 

Floc/Sed Basins 
with Plates 

Parallel to 1985 
Basins 

Comments 

Flocculation 

Type: Vertical shaft, parallel 
flow 

Old Basins No. 2 2 

Flow Rate, each mgd 30.0 31.9 

Number of Stages No. 4 4 4x2, 42.5' x 26' 

Water Depth ft 10.0 10.0 

Volume, Total gal 1,323,000 1,323,000 

Flocculation Time min 32 30 

1985 Basins No. 4 4 

Flow Rate, each mgd 30.0 31.9 

Number of Stages No. 4 4 
60'x30' each 

stage 

Water Depth ft 12 12 

Volume, Total gal 2,586,000 2,586,000 

Flocculation Time min 31 29 

New Expansion Basins No. 2 

Flow Rate, each mgd 31.9 

Number of Stages No. 4 

Water Depth ft 12 

Volume, Total gal 1,293,000 
60 x 30 per 

stage 

Flocculation Time min 29 

Sedimentation 

Type: Rectangular, chain 
& flight 

Old Basins No. 2 2 

Water Depth ft 10 10 

Basin Dimensions ft x ft 85 x 257 85 x 257 

Volume, each gal 1,635,000 1,635,000 

Sed Basin Contact 
Time 

min 78 74 

Surface Area, each ft2 21,845 21,845 

Nominal Surface 
Loading Rate 

gpm/ft2 0.95 1.01 



July 2015 - FINAL 22 
pw://Carollo/Documents/Client/UT/JVWCD/9635A00/Deliverables/JVWTP Capacity TM.docx 

Table 3 Add Two New Shorter, Covered Floc/Sed Basins with Plates 
Jordan Valley WTP Capacity and Site Optimization Study 
Jordan Valley Water Conservancy District 

Description Units Current 

Add 2 New 
Shorter, 
Covered 

Floc/Sed Basins 
with Plates 

Parallel to 1985 
Basins 

Comments 

1985 Basins No. 4 4 

Water Depth ft 12 12 

Basin Dimensions ft x ft 60 x 360 60 x 360 

Volume, each gal 1,940,000 1,940,000 

Sed Basin Contact 
Time 

min 93 88 

Nominal Surface 
Loading Rate 

gpm/ft2 0.97 1.03 

New Expansion Basins No. 2 

Water Depth ft 12 

Basin Dimensions ft x ft 60 x 360 

Volume, each gal 1,940,000 

Sed Basin Contact 
Time 

min 88 

Nominal Plate 
Surface Area, each 

ft2 7,800 
60 x 130 plate 

coverage 
Nominal Surface 
Loading Rate 

gpm/ft2 1.03 

4.3 Filters – common to all alternatives 

The existing 16 filters already operate near the Utah DDW maximum default filtration rate of 

6.0 gpm/sf when the plant is running at 180 mgd. Based on the available headloss for solids 

accumulation, filter box design, media configuration, and ability to accommodate additional 

media, these filters are strong candidates for operation at higher filtration rates up to 

8.0 gpm/sf. JVWCD should consider a future project to pilot test and rerate the filters with 

Utah DDW to operate at higher rates. This effort was beyond the scope of this project, and 

expansion alternatives are based on maintaining the existing filtration rate. 

Six additional filters (twenty-two filters total) matching the size and configuration of the 

existing filters are needed to achieve 255 mgd. An additional backwash tank and a new 

dedicated backwash supply line is recommended to avoid the bottleneck that can result 

from backwashing more than twenty filters each day with a single backwash system. 



July 2015 - FINAL 23 
pw://Carollo/Documents/Client/UT/JVWCD/9635A00/Deliverables/JVWTP Capacity TM.docx 

The new filters could be constructed west of the existing Filter Building by extending the 

filter inlet channels and filter effluent line across to the new building. This also represents an 

opportunity to resolve headloss issues in the filter effluent line. 

Table 4 provides design criteria for current and expanded filter and backwash facilities. 

Table 4 Additional Filtration and Backwash Facilities 
Jordan Valley WTP Capacity and Site Optimization Study 
Jordan Valley Water Conservancy District 

Description Units Current 
New Filter 
and BW 

Facilities 
Comments 

Filtration 

Type: Gravity, dual media, influent 
weir 

No. 16 22 6 new filters 

Area Each ft2 1,408 1,408 six @ 2 (11x64) 

Total Area ft2 22,528 30,976 

Nominal Rate gpm/ft2 5.6 5.7 

Max Rate (one in backwash) gpm/ft2 5.9 6.0 
6 gpm/ft2 max rate 

for dual media 

Flow Rate, Each (@ max rate) mgd 12.0 12.1 

Typical Unit Filter Run Volume gal/ft2/run 8,500 8,500 

Filter Run Time hrs 24 24 

Filter Plant Production Efficiency % 96.7% 96.7% 

Estimated Daily Backwashes No. 17 23 

Backwash Vol, per wash (incl RTW) gal/wash 377,000 377,000 

Waste BW Vol, per wash (incl RTW) gal/cycle 377,000 377,000 

Total Estimated Vol Backwash, Daily gpd 6,409,000 8,671,000 

Backwash Supply 

Type: Elevated circular tank No. 1 2 

Volume gal 1,000,000 2,000,000 

Number Backwash Volumes No. 2 5 

Backwash Supply Pumps No. 4 4 

Pumping Capacity (one in stdby) gpm 10,000 10,000 

Time to Replace BW Volume hrs 0.6 0.6 

4.4 Solids Dewatering – common to all alternatives 

Adding 75 mgd of plant capacity will increase solids and filter waste washwater (FWW) 

production substantially. Current solids dewatering facilities are undersized and 

underperforming. The alternatives outlined in the 2005 Report are appropriate alternatives 



July 2015 - FINAL 24 
pw://Carollo/Documents/Client/UT/JVWCD/9635A00/Deliverables/JVWTP Capacity TM.docx 

for improving the solids handling system for the 180 mgd plant capacity. However, these 

will not be sufficient to accommodate expansion to 255 mgd due to increased number of 

backwashes, increased recycle water, and increased solids production. To accommodate 

expansion to 255 mgd, Carollo recommends replacing the existing system with a more 

robust strategy that will simplify operations and improve performance. The reconfigured 

system will also dramatically improve operations for the current 180 mgd capacity and could 

be implemented in a phased approach. 

The reconfigured solids dewatering improvement system is described below and Table 5 

provides design criteria for current and expanded facilities. 

Table 5 Solids Dewatering Design Criteria 
Jordan Valley WTP Capacity and Site Optimization Study 
Jordan Valley Water Conservancy District  

Description Units Current 

With Solids 
Dewatering 

Improvements 
@ 255 mgd 

Comments 

Existing Solids Handling Facilities 

Solids Production Estimates 

Average Annual Plant Flow Rate mgd 81 115 

Plant Treated Water Production Mg/yr 29,565 41,884 

Average Annual Unit Sludge Production 
Rate 

lbs/Mgal 122 122 
Max is 169 in June, 
drops to 109 in July 

with no PAC 

Estimated Annual Solids Production lbs/yr 3,606,930 5,109,818 

Solids Removed by Sed Basins (80% 
efficiency) 

lbs/yr 2,705,198 3,832,363 

Solids Removed by Filters lbs/yr 901,733 1,277,454 

1985 FWW Lagoons 

Type: Rectangular, trap shaped No. 2 2 

Bottom Area, each ft2 22,000 22,000 

Water Depth, max ft 8 8 

Volume, each (at max depth) gal 1,700,000 1,700,000 

Unit Sludge Loading Rate, per cycle lbs/ft2 4 4 

Sludge Capacity, each per cycle (@USLR) lbs/cycle 88,000 88,000 

Annual Drying Cycles, each No./yr 2 2 

Total Annual Drying Capacity (@ lbs/ft2/yr 
USLR) 

lbs/yr 352,000 352,000 

Annual Required USLR (based on 
production) 

lbs/ft2/yr 20 29 

Excess Capacity beyond FWW Solids lbs/yr (549,733) (925,454) 

Existing FWW 
lagoons are deficient 
at current capacity of 

180 mgd 



July 2015 - FINAL 25 
pw://Carollo/Documents/Client/UT/JVWCD/9635A00/Deliverables/JVWTP Capacity TM.docx 

Table 5 Solids Dewatering Design Criteria 
Jordan Valley WTP Capacity and Site Optimization Study 
Jordan Valley Water Conservancy District  

Description Units Current 

With Solids 
Dewatering 

Improvements 
@ 255 mgd 

Comments 

New Solids Handling Facilities 

New FWW Equalization Basin 

Type:  Circular, concrete, w/ scraper No. 1 

Volume, each gal 754,096 

Diameter ft 92.5 

Height ft 15.0 

Total Volume gal 754,000 

Number Backwash Volumes No. 2.0 

New FWW Transfer Pump Station 

Number of Pumps (VFD) No. 3 

Capacity, Each gpm 3,500 

Firm Capacity gpm 7,000 

Time to Return One BW Vol (at firm) hrs 0.9 

New FWW Clarifier 

Number No. 4 

Diameter ft2 100.0 

Area, each ft2 7,854 

Hydraulic Loading Rate (@ firm recycle) gpm/ft2 0.35 

New Washwater Return Pump Stations 

Large Pumps (VFD) No. 2 

Capacity, each gpm 6,000 

Small Pumps No. 2 

Capacity, each gpm 2,000 

Time to Transfer FWW Volume (1 pump) hrs 0.6 

Sludge Lagoons 

Type:  Rectangular, earthen No. 3 6.0 

Area of Cell 1 (west) ft2 93,000 93,000 

Area of Cell 2 ft2 93,000 93,000 

Area of Cell 3 ft2 106,000 106,000 

Area of New Cells ft2 105,000 

Total Sludge Lagoon Area (at bottom elev) ft2 292,000 607,000 

Sludge Drying Capacity (@ lb/sf/yr USLR) lbs/yr 2,336,000 4,856,000 

Required Annual USLR (based upon 
production) 

lbs/ft2/yr 9.3 6.3 

Applied Sludge to Lagoons lbs/yr 2,705,198 3,832,363 

Excess Capacity beyond FSB Solids lbs/yr (369,198) 1,023,637 

Combined FWW/SL  Condition: Excess 
Capacity 

lbs/yr 98,182 



July 2015 - FINAL 26 
pw://Carollo/Documents/Client/UT/JVWCD/9635A00/Deliverables/JVWTP Capacity TM.docx 

The following solids dewatering improvements for the 255 mgd capacity would also create a 

substantially improved system for the current 180 mgd capacity plant: 

 Demo existing backwash clarifier and construct a new FWW equalization basin with

pump station in its place.

 Demo existing FWW lagoons and construct four new 100-foot diameter clarifiers

with pump station in their place.

The following solids dewatering improvements are only required when the plant expands to 

255 mgd and can be common facilities whether the plant is expanded within the existing 

footprint (as described in this Section 4.0) or with new facilities on the west side of 

3200 West (as described in the next Section 5.0). 

 Construct three additional sludge drying beds on the east side of the plant.

4.5 Chemical Storage/Feed – common to all alternatives 

The assessment of the entire chemical storage and feed system is included in the 

Appendix. With the exception of three systems, all existing chemical systems are 

satisfactory for operation at 180 mgd and easily expanded to 255 mgd with simple 

modifications – adding a tank where a future tank is planned, or providing larger chemical 

feed pumps. The three systems that require more extensive improvements are chlorine, 

powdered activated carbon, and cationic polymer. 

4.5.1 Chlorine 

The JVWTP currently uses one-ton chlorine cylinders to produce chlorine dioxide for 

preoxidation and disinfection and to dose chlorine post-filtration for primary disinfection and 

distribution system residual. The chlorine storage and feed area houses twenty-

four cylinders. Twelve cylinders are online at a time and each is equipped with a 500 pound 

per day (ppd) vacuum regulator. There are six 2,000 ppd chlorinators, three dedicated to 

raw water locations, and three dedicated to finished water locations. All six are 

appropriately backflow protected. 

Expansion to 255 mgd will require twelve more cylinders and two more chlorinators. There 

is no space to expand the existing chlorine room for additional chlorine storage and feed 

equipment. Carollo recommends relocating the existing chlorine storage and feed 

equipment to a new building to accommodate expansion needs, and to isolate chlorine 

storage from the occupied portion of the plant. The details of locating and configuring the 

new chlorine storage building are beyond the scope of this study and will need to be 

developed in future planning efforts. 

4.5.2 Powdered Activated Carbon (PAC) 

PAC storage and feed consists of two buried 38,500 gallon concrete tanks that are intended 



July 2015 - FINAL 27 
pw://Carollo/Documents/Client/UT/JVWCD/9635A00/Deliverables/JVWTP Capacity TM.docx 

to store PAC slurry at a concentration of one pound per gallon. Two tube pumps rated at 

30,000 milliliters per minute meter the solution to the point of application. The storage tanks 

provide only five to seven days of storage at an average PAC dose of 8 mg/L when the 

plant is operating near its 180 mgd capacity. This creates logistical problems for plant staff 

when ordering PAC, as there are no local producers or suppliers and timing of shipments 

can pose a problem if there are delays. This is exacerbated by the increased PAC demand 

from other water treatment plants in the area struggling with the same taste and odor 

challenges. 

If JVWCD continues to rely on PAC for addressing taste and odor (as has been assumed in 

this study), Carollo recommends replacing the buried slurry tanks with aboveground silos to 

increase PAC storage and feed capabilities for current plant operations. Silos are modular, 

so an additional silo could be added when the plant is expanded to 255 mgd. 

The frequency and duration of taste and odor events have substantially increased in the 

last three years, and this appears to be a long-term trend. The cost, complexity, and 

treatment impacts of feeding PAC for longer periods each year, coupled with the process 

benefits of ozone, make ozone an attractive long-term solution for the JVWTP that JVWCD 

should consider for either the existing 180 mgd plant or the expanded 255 mgd facility. It is 

worth noting that other large water treatment plants treating the same source as the JVWTP 

all have ozone facilities. 

4.5.3 Cationic Polymer (PEC) 

Current PEC storage at the JVWTP consists of a buried 4,000 gallon tank on the south side 

of the Filter Building and a 2,000 gallon tank inside the building that transfers upstairs to a 

day tank. The actual usable storage is less than 6,000 gallons because it is difficult to 

transfer this highly viscous liquid by gravity from the buried tank to the interior tank. This is 

inadequate storage at higher plant flows, which leads to frequent deliveries and logistical 

issues for plant operators. Additional PEC storage is recommended for both the current 

180 mgd capacity and the 255 mgd expansion. 

4.6 Finished Water Storage 

Table 6 (reproduced here from New FWR Pre-Design Report [FWR PDR]) provides finished 

water storage comparison for several water treatment plants. Based on the criteria 

established for the FWR PDR, the minimum, recommended, total on-site storage volume 

for a 255 mgd JVWTP is 40 MG. 

Operational and disinfection storage volume requirements were evaluated using the 

methodology established in the FWR PDR. Figure 6 presents disinfection calculations that 

show that a 40 MG FWR baffled to a T10 of at least 0.5 meets JVWCD goals for a 

disinfection safety factor of 2.0 with the reservoir less than half full. This provides sufficient 

operational storage to allow the plant to operate at a near constant rate throughout the 

year. 



Table 6 Finished Water Storage Comparison
Jordan Valley WTP Capacity and Site Optimization Study